11B11

Xomuaole] ojstx S0l et slAsHs D3
sz=z AL 2AY" FsY”

o ot 4755
) Ed Y AP

1. ME

g2y gEdA A5ute) qBS e AeWRAAL AFA, G5 AV, WiE,
oA g, PR etoldz 2 olgH Aeynddel HE A ABEgoly
aRoEde WEes 9% AFHF AP AT

B a7 Aewnddel 9%UAF AT Bk oA Fa SHAA FEYH
2ol ASAOlY BAS RS Folod FH wA Aol AseAE DAy, 27)
aRAEs 25 ADE BAATAN olEUF LURS ML Boho) v SRAS B

b Th

2. Ol 2H &

AewBugele $H-MIFE LA FEHAAY FM] ey TEMY AF FAY
S 92 glom &7 A4 nZ 7HAE n3x TEAY wAAozA xd HdAHo]| st
o a2 ¥eE 40T 2o

c=oy(l— (1—--5)") 1)

€y
A4 ne Ao WAEY 5z M EEE "85 e okl H@)9 2ok
n=n,1—-m(-=5)?) (2)
€y
A

A7NM n, m<l, pE F5°l

FEHAM ANPE E%EL—‘—:— A3 2ok A()E vlEstd A 4g FId F4d
e} gl HAM Eund udte WEE, e,0 04 o g2 27 @A

EsecY_ % (3)

B = 32 = P22 0= [1=m(E) 4 mp( 57 0= Em - (F)]@

Et E() - nEsecY (5)

oo ZrEAAFE FEPAN ANHE BEH2e) n YL T & Aok

— 115 —



3. Al &

d

AP A8 Ase FU do|(Flat Die)o2 AZY F7 15mme HDPE owB
#le] MD, CDY W&o W& 2FF9 20mme] ECB, 1.2mm EVA2 299 s g lo)n
Alge ¥del= ASTM D 6389 IVHEHIE 3l

SHIMADZU AUTOGRAPH 5009 1ZAIR7]2 AlPE&EE 50mm/mine & 3F.o.n

AFWy & ASTM D 6388 71F2 8 3l zt Alamict 839 AY, A T3yt

20 —e— EVA
,c? —o— ECB
v —=— HDPE-CD
E 15 i —w»— HDPE-MD
~
2]
W
(]
E
v

100

Strain (%)

Figure 1. The stress-strain curves of geomembranes from 0 to yield point
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Table 1. The tensile test results of geomembranes

oy (MPa) ey (%) Eo(MPa) Esv(MPa) Esece(MPa)

HDPE-MD 21.14 79 9.8 2.68 7.01
HDPE-CD 20.85 7.86 9.21 2.66 6.72
EVA 841 83.6 0.69 0.1 0.64
ECB 8.38 33.13 1.797 0.254 1.61
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Figure 2. The stress-strain curves of geomembranes

Table 2. Comparision of experimental data and theoritical data of geomembranes

Strain HDPE-MD HDPE-CD
ol &3k ol &3k
A A
0 | B8R | 1369 n-4 n-wg| FER ] g5 T4 - ws
05 | 481 [4532 (6) 487 (1) 48l (0)| 446 |429 (4) 482 8 477 (7)
1| 867 831 (4 884(2) 864(0)| 86 |79 (8 875 (2) 856 (0)

15 11.68 (1142 (2) 12.03 (3) 1166 (0)| 115 |1091 (5) 1191 (4) 1154 (0)
2 142 11394 (2) 1456 (3) 14.03 (1)| 1388 [13.39 (4) 14.41 (4) 13.87 (0)
4 1893 (1958 (3) 1988 (5) 192 (1) | 1864 |19.12 (3) 1964 (5) 1896 (2)
6 2074 |21.04 (2) 21.07 (2) 2084 (5)| 20.47 |20.72 (1) 20.79 (2) 2057 (1)
YP 121.14/79| 21.14 21.14 21.14 120.9/7.86| 20.85 20.85 20.85
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(continued)

Strain EVA Strain ECB
(%) DA cJed (%) Ry A
° ' n=7 n=W¥s ° n=7.1 n=HF
2 1.29 125 (3) 1.33 (3) 05 0.78 0.86 (10) 09 (15
5 3.2 2.83 (11) 296 (8) 1 1.65 165 (0) 1.7 (3)
10 5.26 4.8 (9) 493 (6) 15 25 2.36 (6) 2.45 (0)
20 7.25 7.03 (3 7.05 (3) 2 3.22 3.00 (7N 31 (3)
30 7.96 7.96 (0) 791 (1) 10 7.7 7.7 (0) 7.74 (0)
50 8.3 8.39 (1) 8.36 (1) 20 8.26 8.37 (1) 8.37 (1)
30 8.40 8.41 (O 841 (1) 30 8.36 8.38 (0) 8.38 ()
YP 8.41/88 3.41/83 8.41 YP 8.384/33 | 8.384/33 8.334
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Figure 3. Deflection of experimental data of geomembranes
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Table 3. The experimental and theoritical moduli of geomembranes (MPa)

Eo(experi) Eo(theori)  Eseczzs(experi) Eseczoc(theori) Esecy

HDPE-MD 9.87 10.72 (8%) 7.01 7.225 (3%) 2.68
HDPE-CD 9.21 10.56 (14%) 6.72 7.2 (7%) 2.64
ECB 1.8 1.78 (1%) 1.61 1.48 (8%) 0.254
EVA 0.69 0.70 (1%) 0.64 0.62 (3%) 0.1
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